
TF 536, 967329901, 967330001, 967637801, 967637801, 2014-11



﻿

SPARE PARTS LIST



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 587995101 BRACKET BRACKET QJV3 GRIS (627) 1
2 587995001 FRAME QJV3 FRAME GREY (627) 1

3 587994901 HANDLEBAR
HANDLEBAR QJV3 GREY 
(627)

1

4 587995301 WHEEL
WHEEL + COUNTERWEIGHT 
SUPPORT BLACK

1

5 587995401 GEARSHIFT LEVER GEARSHIFT LEVER QJV3 1

6 501988401 WHEEL BRACKET
QUATRO SENIOR SUPPORT 
WHEEL BLACK RAL9005

2

7 544307701 PROTECTIVE PLATE Grey (627) tine guard 6
8 544309301 PEN SPUR BLACK RAL9005 1

9 544309201 SUPPORT
ADJUSTABLE SPUR ARM 
BLACK RAL9005

1

10 544309501 PEN SPUR PIN ¯16 1

11 544309701 CLUTCH LEVER
PLATE FOR CLUTCH LEVER 
QJ

1

12 543309601 TBD
BRACKET FOR TINE GUARD 
QJ

2

13 587995501 STICKER STICKER SECURITY 1
14 580538201 LABEL SPEED LABEL QJV2 1

15 587699901 LABEL
STICKER NOISE LEVEL ‘100 
dB’

1

16 519646680 DECAL
STICKER THROTTLE 
CONTROL STOP-MIN-MAX, 
EP

1

16 531008251 DECAL
Label throttle control without 
stop, GX

1

17 501963701 LABEL STICKER SWITCH ON-OFF GX 1
18 580536201 HANDLE GEAR SHIFT LEVER HANDLE 1
19 544311401 GRIP HAND SIDE GRIP 2

20 519653457 PULLEY
CLUTCH RUNNER  ROUL 
6200 ZZ

1

21 587995601 FRONT COVER
FRONT COVER QJV3 
ORANGE RAL2009

1

22 587995701 BELT COVER
BELT COVER QJV3 ORANGE 
RAL2009

1

22 587995801 COVER
RIGHT COVER QJV3 ORANGE 
RAL2009

1

23 587995901 COVER
INTERIOR HIDE QJV3 BLACK 
RAL9005

1

24 580319201 DISC
M0701 DRESS UP HOLLOW 
DISK GREY (627)

1

25 531008582 GRILL EXHAUST GRILL EP 1

25 531009418 GRILL
EXHAUST GRILL GX120/
GX160

1

26 531008558 STOP SWITCH Switch engine cut-off 1

27 544310901 BLADE
LEFT TWIN TINES D25 
HELICOID BLADE (40X4)

1

28 544311001 BLADE
RIGHT TWIN TINES D25 
HELICOID BLADE (40X4)

1

29 531008522 TINE
LEFT ADDITIONAL TINE D25 
HELICOID BLADE (40X4)

1

30 531008523 TINE
RIGHT ADDITIONAL TINE D25 
HELICOID BLADE (40X4)

1

31 519653362 COVER DISK D25 BLACK RAL9005 2
32 580318201 WHEEL RT wheel ¯200 bore 20 1

33 577453101 THROTTLE CABLE
Throttle cable Lg 1250mm 
stroke 60mm

1

34 587996001 CABLE
CLUTCH CABLE LG1200 
CF222 LAKS LEVER x CLIP 
TIP

1

35 577453001 THROTTLE LEVER
THROTTLE LEVER LGC 
BLACK KNOB RAL9005

1

36 577547801 LEVER
HANDLEVER  LAKS C27 D25 
CLUTCHING SYMBOL

1

37 519653290 POULIE MOTEUR            15170
ENGINE PULLEY D60 BORE 
19,06

1

38 519653292 POULIE CARTER            15219 TRANSMISSION  PULLEY 1

39 580536101 GEARBOX
GEAR BOX 2 FRONT 
SPEED+1 REVERSE SPEED

1

40 519653242 BELT BAREBACK BELT A46 BBK 1
41 580536401 SPRING LOCKING SPRING 1
42 587996101 PULLEY DRIVE BELT PULLEY D60 1

43 580315201 SPACER
Tightenning lever spacer 
height 16

1

44 580315101 SERVICE TOOLS M0701 FILLER PIECE 1
45 587996201 SPACER SPACER 6X12X55 Z 2

46 575360801 SPACER
PLASTIC SPACER 
20x12.5x61.5

1

47 501991101 SPACER Spacer 20 x 13 x 61 1
48 544309801 PEN PIN TRANSPORT WHEEL ¯10 1
49 531008595 ENTRETOISE SPACER 20x10.5x21 1



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

50 531008236 SPACER SPACER 13x9x15.5 2
51 580537501 PEN PIN FOR GEARSHIFT LEVER 1
52 544311101 COLLAR COLLAR 2
53 580314101 CLIP EASYBOSS CLIP 40X25X7 2

54 519653201 KEY
KEY 5X5X40 TOL h 9 - XC 
48

1

55 519653021 KEY
KEY 4.76X4.76X40 DRO 
TOL h 9 - XC 48

1

56 519653166 RETAINER RING BETA PIN BETA 3 Z 1
57 519651220 PIN RETAINING SCREW CLIP PIN BETA 2 Z 1
58 580537601 PEN COTTER-PIN 6X40 HBK 2
59 577453601 CLIP CLIP PIN D10 x 36 2
60 577453501 CLIP CLIP PIN D8 x 36 4

61 531008237 HANDLE
HANDLEBAR TIGHTENING 
LEVER

1

62 735587100 WASHER STARLOCK WASHER D16 2
63 519653160 WASHER Spring washer ¯10 11
64 544314901 WASHER CONTACT WASHER 8 2

65 580538101 SPRING WASHER
ONDUFLEX SPRING WASHER 
D12

1

66 580538001 WASHER WASHER 8X24X3 1
67 501992401 WASHER Washer M 10x20x2z 2
68 531008539 WASHER Washer M 3.2x10x1 Z, GX 1

69 519653430 NUT
NUT H M8 Z NOTCHED 
SHOULDER

18

70 519653432 NUT
NUT H M6 Z NOTCHED 
SHOULDER

2

71 752255051 ECROU DE FREIN BLOCKING NUT M 12 Z 2
72 519653458 NUT BLOCKING NUT M 10 Z 14
73 732261601 NUT BLOCKING NUT M 6 Z 7
74 501992301 NUT NUT HM 12Z 1
75 519653456 NUT NUT HM 10Z 1

76 504052701 SCREW
Screw HM6x16 z Self-
tapping, GX

1

76 576145201 SCREW
SHEET SCREW TCB 4.8 X 
9.5, EP

1

77 577453801 SCREW SCREW TRCC  6 X 45 Z 1

78 585365401 SCREW
POZIDRIVE SCREW M5x10Z, 
GX

2

78 575361501 SCREW
SCREW HM6 X 10 Z CL6.8 
SMTH SHOULD PILOT PNT 
NFE25019, EP

2

79 519653426 SCREW SCREW POZI 4.2X16Z 2

80 531008586 SCREW
SCREW 5/16 TH 24 UNF LG 
32

2

81 728692300 SCREW
SCREW ST HC M8X16 DIN 
914 45H

2

83 501992001 SCREW Screw HM12x85z 2
84 519653130 SCREW SCREW H M12X35 Z 1
85 587996301 SCREW SCREW H M10x65 Z DIN933 1
86 580537701 SCREW Screw H M10x75 z 11
87 544313601 SCREW Screw H M10x70 z 1
88 519653413 SCREW SCREW H M8 X 40 4

89 531008202 BOLT
SCREW H M8X16 Z 
NOTCHED SHOULDER CL 6.8

15

90 587996401 SCREW SCREW H M6x80 Z 2

91 576145401 SCREW
Screw HM 6x20 notched 
shoulder

1

92 519006417 HOLDER BAG OF SCREWS (QUATRO) 1
93 531008547 BLADE Left spiral blade 1
94 531008548 BLADE Right spiral blade 1



﻿



﻿

REF. PART NO. DESCRIPTION REMARK QTY. KIT

201 580538801 CASE Case mission L 1
202 580538901 CASE Case mission R 1
203 580539001 COVER Cover 2
204 580539101 PLUG Plug M20x14 1
205 580539201 WASHER Seal washer 1
206 580539301 SCREW Screw M8x35 12
207 544313601 SCREW Screw M10x70 3
208 580539401 SCREW Screw M10x75 9
209 519000995 WASHER Spring washer M8 12
210 519653160 WASHER Spring washer M10 12
211 505027001 NUT Nut M8 12
212 519653456 NUT Nut M10 12
213 580539501 SHAFT Shaft 1 1
214 580539601 GEAR Gear 16-30 1
215 501996301 BALL BEARING Ball bearing 6203 2
216 580539701 SEAL Oil seal TC173007 1
217 580539801 SHAFT Shaft 2 1
218 544176801 BEARING Ball bearing 6202 2
219 580539901 SHAFT Shaft 3 1
220 580540001 GEAR Gear 16-34 1
221 580540101 GEAR Gear 20 1
222 544176801 BEARING Ball bearing 6202 2
223 580540201 SHAFT Shaft 4 1
224 580540301 CHAIN Chain EK520 1
225 501996301 BALL BEARING Ball bearing 6203 2
226 580540401 SHAFT Final shaft 1
227 531009475 JOINT Oil seal TCFY254011 2
228 580540501 BALL BEARING Ball bearing 6205 2
229 580540601 SHAFT Shift shaft 1
230 580540701 PLATE Plate 1
231 544353301 BALL Ball (1/4in) 1
232 501997401 SPRING Spring 1
233 504052701 SCREW Screw M6x16 1
234 580540801 SEAL Oil seal 1
235 580540901 CAP 1


